
 
 
 
 
 
 
 
 
 
 
Pangnirtung Waste Water 
Treatment Plant:  
Comprehensive Performance 
Evaluation 
Draft Final Report 
Pangnirtung, NU 
 
 
 
 
August 2007 
 
Our File:  06-6119-4000 
 
 
Submitted to: 
 
Dept. of Community and 
Government Services – Baffin 
Region 
Government of Nunavut 
P.O. Box 379 
Pond Inlet  NU 
X0A 0S0 
 
 
 
Submitted by: 
 
Dillon Consulting Limited 
303-4920 47th ST 
Yellowknife, NT 
X1A 2P1 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited i 
 

Table of Contents 
 
1.0 Introduction.....................................................................................................................1 
[...]
EVALUATION (JANUARY 2007) 

 
The current Wastewater Treatment Plant process flow schematic is provided on Figures 6 and 8. 
 

3.1. Influent Wastewater Characteristics 
 

A summary of the composite influent wastewater characteristics is presented in Table 1. 
 

Table 1:  Pangnirtung WWTP, Influent Wastewater Characteristics 
 

Parameters 
 

Unit Range 
[min – max] 

Average 

Flow Rate 
Jan-Dec 2006 

m3/d 24 - 316 130 

Flow Rate 
January 2007 

m3/d 85 - 192 140 

BOD5 
Year 2004-06 

mg/L 150 - 1280 515 

Suspended Solid 
Year 2004-06 

mg/L 136 - 630 412 

Ammonia Nitrogen 
January 2007 

mg/L 24 - 154 40 

Total Phosphorus 
January 2007 

mg/L 12 -54 25 

 
Complete operational data tables are provided in Appendix A. 
 
3.2. Effluent Quality Criteria  
 
Effluent quality is regulated in the Hamlet of Pangnirtung’s Water Licence, number 
NWB3PAN0207.  Part D of the licenced specifies that all effluent discharged from the Sewage 
Treatment Facility at “Monitoring Program” Station Number PAN-3 shall meet the effluent 
quality standards shown in table 2.  
 

Table 2:  Effluent Quality Limits for the Pangnirtung WWTP 
 
Parameter 
 

Maximum Average 
Concentration 

Fecal Coliforms 
BOD5 
Total Suspended Solids 
Oil and grease 
pH 

1000 CFU/100 mL 
120 mg/L 
180 mg/L 

No visible sheen 
Between 6 and 9 

 
 
3.3. Effluent Wastewater and Process Characteristics 
 

The characteristics of the wastewater at various points during the treatment cycle were monitored 
during the period of January 15 to January 23, 2007.  The monitoring data are summarized in 
Table 3. 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 5 
 

 
Table 3:  Analytical Data – Pangnirtung WWTP Process Characteristics, 

Validation Period January 15/2007 – 23/2007 
 

Parameters 
 
 

Influent 
Avg. 
(Min.-
Max) 

EQ Tank 
Avg. 

(Min.-Max) 

Biotrain#1 
Avg. 

(Min.-Max) 

Biotrain#2 
Avg. 

(Min.-Max) 

Effluent 
Avg. 

(Min.-Max) 

Digester 
Avg. 

(Min.-Max) 

 
TSS 
[mg/L] 
 

 
400 

(136-
530) 

 
1620 
(930-
2060) 

 
1670 

(1540-
2190) 

 
1650 

(1600-
2280) 

 
125 

(30-500) 

 
10000 
8800-
13000 

 
Sludge 
Settling 30min  
[ml/L] 

 
N/A 

 
740 

(400-980) 

 
950 

(800-990) 

 
960 

(860-990) 

 
25 

(10-170) 

 
990 

(970-1000) 

 
Ammonia 
Nitrogen 
[mg/L] 

 
40 

(24-62) 

 
N/A 

 
N/A 

 
N/A 

 
21 

(12-28) 

 
N/A 

 
Nitrate  
Nitrogen 
[mg/L] 

 
0.1 

(0.0-0.3) 

 
N/A 

 
N/A 

 
N/A 

 
15 

(6-34) 

 
N/A 

 
Phosphorus 
[mg/L] 
 

 
25 

(12-54) 

 
N/A 

 
N/A 

 
N/A 

 
9.5 

(5-17) 

 
N/A 

 
Dissolved 
Oxygen  
[mg/L]  

 
N/A 

 
2.4 

(1.7-3.8) 

 
0.6 

(01-1.0) 

 
0.4 

(0.1-0.8) 

 
0.1 

(0.0-0.2) 

 
0.3 

(0.0-0.5) 

 
Temperature 
[C deg.] 
 

 
8 

(6-11) 

 
14.5 

(12-17) 

 
16 

(14-18) 

 
16 

(14-18) 

 
17 

(16-18) 

 
20 

(19-21) 

 
Sludge 
Volume Index  
[ml/g] 

 
N/A 

 
340 

(280-500) 

 
450 

(360-800) 

 
460 

(370-800) 

 
N/A 

 
N/A 

 
BOD5 [mg/L] 
 

 
978 

    
45 

 

 
Faecal 
Coliforms 
(cts/100 ml) 

     
8,400 

 

 
Note, BOD5 and faecal coliform data were not collected over the course of the week since field 
laboratory equipment for these parameters was not available.  The BOD5 and faecal coliform 
information in Table 3 was determined from an effluent grab sample collected on January 20, 
2007. 
 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 6 
 

The water licence requires monthly sampling from monitoring station PAN 3.  Monthly 
monitoring per the licence requirements was not available, so historical effluent monitoring data 
available for the plant are summarized in Table 4.  Complete analytical information for the 
influent and effluent grab samples collected on January 20, 2007 is included in Appendix B.  The 
influent sample was collected from PAN-1 and the effluent sample was collected from PAN-3.  
Note the samples collected on January 20, 2007 were not analyzed for all the parameters 
specified in Part-H of Water Licence NWB3PAN0207.  Rather the January 20, 2007 samples 
were analyzed for parameters critical to assessing plant operation. 
 

Table 4. Pangnirtung WWTP, Effluent Analytical Data 
 

Sample Date BOD5 TSS 
Effluent 26-Aug-04 28 54 
Effluent 27-Aug-04 31 191 
Effluent 28-Aug-04 12 30 
Effluent 29-Aug-04 4 40 
Effluent 30-Aug-04 5 40 
Effluent 31-Aug-04 63 76 
Effluent 3-Sep-04 5 54 
Effluent 4-Sep-04 7 94 
Effluent 5-Sep-04 8 58 
Effluent 6-Sep-04 7 62 
Effluent 7-Sep-04 6 94 
Effluent 11-Sep-04 11 44 
Effluent 12-Sep-04 11 63 
Effluent 13-Sep-04 13 110 
Effluent 14-Sep-04 8 42 
Effluent 15-Sep-04 15 27 
Effluent 16-Sep-04 13 91 
Effluent 18-May-05 102 60 
Effluent 23-May-05 70 62 
Effluent 3-Nov-05 47 110 
Effluent 7-Dec-05 60 48 
Effluent 7-Feb-06 69 48 
Effluent 28-Jun-06 65 65 
Effluent 27-Sep-06 181 41 
Effluent 28-Nov-06 39 50 
Effluent 20-Jan-07 45 35 
 Mean 36 65 
 Max 181 191 
 Min 4 27 

 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 7 
 

4.0 CURRENT PROCESS UNITS PARAMETERS 
 
4.1. Contaminant Concentrations 
 

BOD5       515 mg/L BOD5 
TSS       412 mg/L TSS 
NH3-N       40 mg/L 
Total Phoshpate (TP)     25  mg/L 

 
4.2. Hydraulic Load 
 

Average day flow     130 m3 
Maximum day flow     316 m3 
Maximum hour flow     30 m3 
 

4.3. Contaminant Load 
 

Average day organic load (BOD5)   67 kg BOD5/d 
Maximum day organic load (BOD5)   163 kg BOD5/d 
Average day solids load (TSS)   53 kg/d TSS 
Maximum day solids load (TSS)   130 kg/d TSS 

 
4.4. Influent Receiving Tank 
 

Total Volume      7.5 m3 
Operating volume     6.5 m3  
Number of pumps     2 
Pump Capacity     200 UGM @ 7-ft TDH 
Power       1½ hp 
 

4.5. Screened Sewage Tank  
 

Total Volume      7.5 m3 
Operating volume     6.5 m3  
Number of pumps     2 
Pump capacity      200 UGM @ 21-ft TDH 

 
4.6. Influent Equalization Tank 
 

Dimensions       7.6 m dia. x 4.1 m H 
Maximum operation volume    183 m3 
Minimum operation volume    45 m3 
Number of EDI model 84P coarse bubble diffusers 6 
Number of blowers     2 (1 duty, 1 stand by) 
Capacity of Air     150 CFM @ 7-psi 
 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 8 
 

4.7. Bioreactor Feed Pumps 
 

Number of pumps (progressing cavity)  2 
Pump capacity      7.2 m3/h @ 1200 RPM 
Power       2 hp 

 
4.8. Bioreactor – Activated Sludge Process 
 

Number of tank     2 
Total volume tanks     27.6 m3 
Volume of one tank      13.8 m3 
Dimensions L x W x H    5.48 x 2.74 x 0.92 m 
HRT @ avg. day flow     5 hours 
HRT @ max. day flow    2 hours 
MLSS       1200 mg/L 
SVI       800 ml/g 
SRT       1-2 days 
F/M avg. day organic load    2 g BOD5/g MLSS 
Number of blowers     1 per 2 tanks 
Capacity of Air     70 CFM @ 7 psi 
Number of EDI model 84P coarse bubble diffusers 9/tank 
Power       5 hp 

 
4.9. Clarifier 
 

Number of tank     2 
Total volume tanks     53 m3 
Total clarifier area     18.2 m2 
Volume of one tank     26.5 m3 

 Tank depth      3.5 m 
HRT @ avg. day flow     9.8 hours 
HRT @ max. day flow    4.0 hours 
 

4.10. Scum Pumps 
 

Number of pumps (submersible)   4 (2 per clarifier) 
Maximum Pumping Capacity    16 m3/h 
Power       ½ hp 

 
4.11. Wast Activated Sludge/Return Activated SludgePumps 
    

Number of pumps (progressing cavity)  4 (2 per clarifier) 
Pump capacity      2.0 m3/h 
Power        ½ hp 
 

 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 9 
 

4.12. Aerobic Digester 
 

Dimensions      5 m dia x 4.1 m H  
Tank maximum operation volume   75 m3 
Number of blowers     1 
Capacity of Air     70 CFM @ 7 psi 
Number of EDI model 84P coarse bubble diffusers 5 
Concentration sludge     1 – 1.3% solid 
 

4.13. Sludge Dewatering System 
 

“Envirodyne” sludge bagger    12-bag station  
Sludge pump      6 m3/h 
Polymer make-up unit and control panel  150 L mix. tank 
Filtrate return sump pump    3.5 m3/h 

 Volume dewatered sludge (12 x 80 L)  960 L 
 Concentration dewatered sludge   10% solid 
 Number of cycles per week    1 – 2 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 10 
 

5.0 WASTEWATER FACILITY PROCESS MODIFICATION - ACTIVATED 
SLUDGE TREATMENT 

 
The treatment process at the Pangnirtung WWTP has been modified from an RBC to activated 
sludge.  However, the modified plant did not include all the elements required for the activated 
sludge process.  An overview of the activated sludge process is provided in the following section 
to provide background for the discussion of operational issues in Section 6 and process 
modification recommendations in Section 7. 
 
5.1. Process Description 
 
The activated sludge process involves blending wastewater with a culture of microorganisms into 
a fluid called "mixed liquor".  This mixed liquor is passed through an aeration tank which must 
provide an adequate oxygen source for the type of activated sludge process selected and to mix 
the "mixed liquor".  The microbes eat (stabilize) the organic waste in the water, and the number 
of microbes increases.  The solids and microbes are separated from the wastewater being treated 
in a clarifier. 
 
The conversion of biochemical oxygen demand (BOD) into a microbial culture means that 
excess microbes must be removed (wasted) from the process, in what is termed waste activated 
sludge (WAS). In addition, a large portion of the microbes is returned to the aeration basin as 
return activated sludge (RAS), to keep the cycle going.  The process mode design is selected to 
meet the process goals: 
 

a) BOD removal, and 
b) Conversion of ammonia into nitrate (nitrification). 

 
5.2. Design Criteria 
 
The primary design criteria for the activated sludge process include: 
 

• The organic loading rate; 
• The selected food (CBOD) to microorganism (F/M) ratio and the corresponding solids 

retention time (SRT) or mean cell resident time (MCRT); 
• The hydraulic detention time of the wastewater being treated in the aeration basins; 
• Aeration blower capacity, oxygen uptake rate of the mixed liquor, and type of diffuser; 
• Aeration tank depth – to facilitate oxygen transfer; 
• The secondary clarifier design criteria:  hydraulic, and solids surface loading rates and 

minimum depth; 
• Waste activated sludge (WAS) and return activated sludge (RAS) design parameters; and 
• Wastewater treatment stream characteristics. 

 
 
 
 
 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 11 
 

5.3. Return Activate Sludge Operational Controls 
 
Return activated sludge modes of operation include: 
 

• Constant flow rate: the return activated sludge (RAS) is pumped from the secondary 
clarifier(s) back to the aeration basin(s) at a constant flow rate disregarding all other 
process variables. 

• Raw wastewater flow paced: the RAS is returned to the aeration basins according to a 
rate that is proportional to the incoming wastewater to be treated.  Usually this means that 
as the wastewater flow increases, the flow rate of the return activated sludge is increased 
at a preset proportional rate. 

 
It is very important to maintain the selected quantity of microorganisms in the aeration basin and 
clarifier (SRT or MCRT).  This is accomplished by removing (wasting), on a daily basis, a 
volume of sludge from the system equivalent to each day’s growth of microorganisms, as what is 
called waste activated sludge. The wasting of the excess microbes from the process is the most 
important process variable, as it affects all of the other variables. 
 
5.4. Wasting of Activate Sludge  
 
Generally speaking, approximately 0.5 to 0.85 kg of microorganisms is created for every kg of 
BOD entering the process.  The excess microbes must therefore be wasted from the system to 
prevent excess solids accumulation in the clarifiers. 
 
Wasting of activated sludge is achieved using one of two methods: 
 

• Constant flow rate: the wasting rate of the activated sludge is constant over the entire day, 
based upon the number of dry pounds of activated sludge that need to be wasted to hold a 
specific MCRT or SRT, or 

• Batch wasting rate: treatment processes that have a high MCRT or SRT, may waste 
solids from their system in small batches daily, or once per day. This is usually 
recommended, and has provided satisfactory results for many small facilities. 

The most effective method for determining the wasting rate for the Pangnirtung WWTP is as 
follows: 

- Calculate the SRT or MCRT at least daily, 
- Set the wasting rate of activated sludge on a five-day or seven-day running average. 

This helps to stabilize swings in the number of kg of microbes in the system.  

5.5. Dissolved Oxygen Concentration 
 
The microorganisms require dissolved oxygen in the water in order to carry out their metabolic 
processes, and to stabilize the organics (CBOD) in the wastewater.  There must be sufficient 
dissolved oxygen not only for the free swimming and small colonies of microbes, but also for 
those microbes that are in the center of larger flock particles.  Most processes, without selectors, 
hold 2 to 3 mg/L dissolved oxygen concentration.  DO concentrations above 3 mg/L do not 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 12 
 

provide significant additional advantages to the system relative to the energy required to 
maintain this DO concentration. 
 
Filamentous microorganisms are usually able to out compete more desirable microbes when the 
DO concentration is below 1 mg/L. (Filamentous microorganisms, in higher proportions to other 
microbes, can cause poor sludge settling problems in the clarifiers.)  Additional oxygen, above 
that required for biochemical oxygen demand (BOD) removal, is required if the treatment 
process is to convert ammonia into nitrates (nitrification). 
 
5.6. Optimizing the Activated Sludge Process 
 
Treatment plant optimization treatment includes optimizing two elements:  design parameters 
“Technological decision” and operational control “Operational decision”.  The requirements for 
each are discussed in the following sections. 
 

5.6.1. Technological Decision - Design Parameters 
 
Design parameters for wastewater treatment plants treating municipal waste flows less than 1000 
m3/d are dependant on the type of biological treatment.  The main design parameter for an 
activated sludge system is the sludge loading, represented by the daily organic load per aerated 
sludge mass (F/M ratio in kg BOD/kg MLSS). 
 
The typical range of applied design F/M ratios is between 0.05 and 0.25 kg BOD/kg MLSS.  
Aerated activated sludge plants are designed to provide a 24-hour aeration period.  When 
operating properly, activated sludge plants can achieve treatment efficiencies ranging between 80 
and 95% BOD reduction.  
 
Table 5 shows the differences between the existing Pangnirtung WWTP parameters and typical 
design criteria for an activated sludge plant. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Pangnirtung Wastewater Treatment Plant  August 2007 
Comprehensive Performance Evaluation – Draft  Project Number: 06-6119 
 

Dillon Consulting Limited 13 
 

Table 5:  Pangnirtung WWTP Biological System Parameters vs. Typical Design Criteria for an 
Activated Sludge Process Treating Municipal Waste 

 
Parameters Pangnirtung Existing 